Hearthstone Green Mountain 70 Parts List

# Item Description Qty
1 [AC01315 RIGID FIRESCREEN 1
2 |30569 ROUND WOODEN HANDLE BLACK 2
3 12410-520 FRONT CASTING, GMI70 1
4 |5450-012 HANGER, FRONT CASTING, LOWER 2
5 15450-013 HANGER, FRONT CASTING, UPPER LEFT 1
6 |5450-014 HANGER, FRONT CASTING, UPPER RIGHT 1
7 12410-510 DOOR, GMI70 1
8 [5450-024 HINGE WITH PIN, DOOR, UPPER 1
9 |5450-026 HINGE WITH PIN, DOOR, LOWER 1
10 | 3030-069 GLASS, 21.25”C11.94” 1
11 [94-5950510 |SURROUND LOWER PANEL, 42.25” X 5.25” 1
12 [94-5950110 |SURROUND, STEEL, 42.25” X 31.25” 1
13 [94-5950010 |SURROUND EXTENSION, 2” — 4" 1
14 |5021-060 GLASS CLIP 6
15 |3120-021 GASKET, GLASS CLIP 6
16 |4500-2105 SCREW, MACHINE, 10-24 X 3/8” UND-CUT, FLAT, PH 6
17 | 30094 HEX SCREW WASHER HEAD 1/4-20 X 3/4" F ZINC TYPE 10
18 30187 STAINLESS WASHER ID 17/64" X OD 1/2" 3
19 | PL65233-01A | LATCH SHIM 1
20 | PL65234-01A | DOOR LOCK 1
22 |94-71500 HANDLE REPLACEMENT KIT 1
23 [ 5450-020 DOOR LATCH 1
24 |5450-022 ROLLER, LATCH 1
25 [4300-0701 CLEVIS PIN WITH C-CLIPS 1
26 |4700-0790 SPACER, DOOR LATCH, BRASS 2
27 | 4600-0800 WASHER FLAT, 5/16, USS, 7/80D, BLACK 1
28 [5240-138 SPRING, LATCH, WOOD STOVE 1
29 |2010-254 HANDLE CRANK, CAST IRON 1
30 [4500-2976 SET SCREW, 5/16-18X38”, HALF DOG 1
31 [3900-179 WOOD HANDLE 1
32 {4600-0400 LOCK WASHER, 7, SPLIT 2
33 [4500-1680 SCREW, MACHINE, %-20 X 3-1/4”, ROUND, SLOT 1
34 |5450-010 DOOR HINGE, UPPER 1
35 [5450-011 DOOR HINGE, LOWER 1
36 |4700-0850 SPACER, HINGE 1




# Item Description Qty
37 |4500-2114 MACHINE SCREW, 10-24 X 3/8”, PAN, PH, BLACK 2
38 [3110-066 GASKET ROPE, 5/8”, MED DENSITY, BLACK, 7’ 1
39 [3110-056 GASKET ROPE, %", BLACK, ADHESIVE, 6’ 1
40 | 4500-0700 CAP SCREW, %-20 X 5/8”, HEX, GRADE 5, BLACK OXIDE 8
41 |5400-2132 SOCKET HEAD CAP SCREWS, 10-24 X %", BLACK 4
42 30021 SELF TAPPING SCREW 8-32 "F" TYPE X 7/16" FLAT HEAD PHILLIPS BLACK 2
43 | 30764 WOODEN AIR CONTROL HANDLE 1
44 | 30506 SCREW PAN TORX TYPE F 1/4-20 X 1" BLACK 1
45 | 30206 ZINC WASHER 5/16"ID X 3/4"0D 1
46 | SE65842 AIR CONTROL DAMPER ASSEMBLY 1
48 | 30060 THREAD-CUTTING SCREW 1/4-20 X 1/2" F HEX STEEL SLOT WASHER C102 ZINC 5
49 | AC01298 5"@ FRESH AIR INTAKE KIT OVAL 1
50 | 30337 SQUARE HEAD SET SCREW 1/2-13 X 1-3/4" 2
51 |5450-100 LATCH AND HINGES ACCESS PANEL 2
52 {30131 BLACK METAL SCREW #10 X 1/2" TYPE "A" PAN QUADREX 4
53 | PL34052 LINER FIXATION BRACKET 3
54 |SE65746 FAN ASSEMBLY 1
55 | 44092 3 POSITION ROCKER SWITCH 1
56 |5450-015 SWITCH BRACKET 1
57 |PL65629 JUNCTION BOX COVER 1
58 | 60013 POWER CORD 96" X 18-3 type SIT 1
59 |PL65627 JUNCTION BOX 1
60 | 30413 SNAP BUSHING 1
61 |PL65626 FAN WIRE GUIDE 1
62 | 30484 WING NUT 1/4-20 4
63 | 44028 CERAMIC THERMODISC F110-20F 1
64 | PL65632 THERMODISC CASING 1
65 | PL65746 FAN BOTTOM FIXATION PLATE 1
66 |44075 TANGENTIAL BLOWER 1800 115V-60hZ-30W (S) 90 CFM 1
67 | PL65748 FAN PROTECTION COVER 1
68 |SE45929 INSTRUCTION MANUEL KIT MATRIX INSERT 1
70 {21387 TOP AIR DEFLECTOR INSULATION 1
71 | PL65505 TOP AIR DEFLECTOR PROTECTOR 1
72 | PL30583 FLOOR BRICK RETAINER / SPACER 2
73 |9450-00 (KIT) | SOAPSTONE: 61/2"X41/2" X1 1/4" 2
74 | 9450-00 (KIT) | SOAPSTONE: 4 1/2" X 9" X1 1/4" 14
75 | 9450-00 (KIT) | SOAPSTONE: 4 1/4"X9"X11/4" 2
76 |9450-00 (KIT) | SOAPSTONE: 2" X9"11/4" 4
77 |5450-027 SECONDARY AIR TUBE 4
78 21389 C-CAST BAFFLE 20" X 12 1/2" X 1 1/4" 1




REPLACEMENT KITS & OPTIONAL ACCESSORIES

PART# |DESCRIPTION

94-69500 |FIRE SCREEN INSERT
94-5950010 |SURROUND EXTENSION
94-5950510 |SURROUND LOWER PANEL
94-5950110 |STEEL SURROUND

94-58500 |GASKET KIT: DOOR AND DOOR GLASS

94-58505 |GLASS KIT: GLASS AND GASKET

94-71500 |HANDLE KIT, FULL ASSEMBLY

94-73500 |[FRONT DOOR LATCH KIT

94-76500 |BAFFLE KIT

94-57500 | BLOWERKIT

5700-007  |LINER OFFSET ADAPTER

94-67500

LINER HOOK-UP STARTER COLLAR






